
Fig.1.CYLINDER BLOCK
Y00R4661

Remarks
(1)UNDER-SIZE(U.S=0.25)PART.
(2)OVER-SIZE(O.S=0.25)PART.

Y00R4661 1.CYLINDER BLOCK

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BLOCK ASSY, CYLINDER729270-0156011 111
PLUG PT1/4124160-0191034 333

PLUG171051-0192135 111
BOLT, METAL CAP129150-0202036 888
BUSH, CAMSHAFT129795-0241139 111

PLUG PT1/8,SCREW23876-010000310 111
PLUG 5027231-500000311 111
PLUG 50129001-01250311-1 N111I

(A=*2000.01) (B=E/#A00838) (C=*2000.01)
PLUG 1227241-120000312 222
PLUG 3027241-300000313 666

PLUG 10X1427225-100140214 111
MAIN BEARING129001-02800215 444
MAIN BEARING129690-02800215-1 R444I

(A=*2000.10) (B=E/#A01802) (C=*2000.10)
METAL, THRUST129150-02930218 222
STUD, CYL. HEAD129150-01200121 141414

GASKET, CYL. HEAD129002-01331122 111

1MAIN METAL US=0.25129150-02870123 444
1MAIN METAL 0.25 U.S129690-02870123-1 R444I

(A=*2000.10) (B=E/#A01802) (C=*2000.10)

2METAL,THRUST.25(2PIE129150-02940126 222

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.2.GEAR HOUSING
Y00R4661 Y00R4661 2.GEAR HOUSING

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

GEAR CASE129670-0150011 111
FLANGE,GEAR HOUSING129100-0152012 111

STUD M 8X 22121450-0156013 333
COVER,FILLER124160-0175114 111
SEAL, OIL129795-0180015 111

COVER129150-0187016 111
GASKET, (NON ASB.)129150-0188117 111
PIPE, KNOCK L=18129795-0195018 222

O-RING, F.I.PUMP121850-5196019 111
SEAL WASHER  8S22190-080002110 444
SEAL WASHER  8S22190-080002111 111

O-RING 1A P-16.024311-000160112 222
O-RING 1A P-32.024311-000320113 111
BOLT M 8X 12 PLATED26106-080122114 444

BOLT M 8X 16 PLATED26106-080162115 333
BOLT M 8X 16 PLATED26106-080162116 111
BOLT M 8X 45 PLATED26106-080452117 666

BOLT M 8X 55 PLATED26106-080552118 333
BOLT M 8X 85 PLATED26106-080852119 444
STUD M 8X 18 PLATED26216-080182120 111

NUT26306-080002121 333
COVER, BLIND121023-01550122 111
O-RING 1A S-24.024341-000240123 111

BOLT M 6X 16 PLATED26106-060162124 222

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.3.FLYWHEEL HOUSING
Y00R4661 Y00R4661 3.FLYWHEEL HOUSING

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PARALLEL PIN 8X16129100-0158011 222
FLYWHEEL HOUSING129670-0160012 111

BOLT M10X2526206-10025213 666
BOLT M10X3026206-10030214 444
PARALLEL PIN 8X16129100-0158015 222

CASE ASSY, OIL SEAL129100-0164016 111
SEAL, OIL129795-0178028 111
BOLT M8X30,COLLAR HD129486-0167019 666

BOLT M 8X 35 PLATED26106-080352110 333

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.4.MOUNTING FOOT
Y00R4661 Y00R4661 4.MOUNTING FOOT

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

MOUNTING FOOT,A129270-0810011 11
MOUNTING FOOT,B129670-0811012 111

MOUNTING FOOT,C129670-0812013 111
MOUNTING FOOT,D129670-0813014 111
BOLT M10X 20 PLATED26106-10020215 222

BOLT M10X 22 PLATED26106-10022215-1 N222I

(A=*2000.05) (B=E/#A01302) (C=*2000.05)
BOLT M10X 30 PLATED26106-10030216 222

BOLT M10X 30 PLATED26106-10030217 444
BOLT M12X 30 PLATED26116-12030218 444
BOLT M12X 25 PLATED26116-12025218-1 N444I

(A=*2000.05) (B=E/#A01302) (C=*2000.05)
MOUNTING, FLEX.150129670-0834019 22
MOUNTING, FLEX.100128377-08350110 22

MOUNTING FOOT129670-08100111 11
MOUNTING, FLEX.200129670-08350112 22

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.5.LUB.OIL SUMP
Y00R4661 Y00R4661 5.LUB.OIL SUMP

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

OIL PAN ASSY129270-0172011 111
SPACER, OIL SUMP129100-0173012 111

BOLT M 8X 16 PLATED26106-08016213 444
BOLT M 8X 25 PLATED26106-08025214 222
BOLT M 8X 45 PLATED26106-08045215 202020

DIPSTICK,LUB.OIL129670-3480016 111
SPACER129301-3483017 111
GUIDE,DIPSTICK129270-3488018 111

SEAL WASHER 14S22190-140002111 222
SPRING WASHER  822217-080000112 111
SPRING WASHER 1022217-100000113 111

JOIT BOLT  823851-080000114 111
BOLT M 8X 16 PLATED26106-080162115 111
BOLT M10X 25 PLATED26106-100252116 111

BOLT M10X 22 PLATED26106-100222116-1 N111I

(A=*2000.05) (B=E/#A01302) (C=*2000.05)
NUT26306-080002117 111

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.6.LABEL
Y00R4661 Y00R4661 6.LABEL

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

LABEL128171-0715011 11
CAUTION LABEL128377-0715011-1 R111I

(A=E/#E20354) (C=E/#E20354)
LABEL,DANGER128296-0726012 11
LABEL,DANGER128377-0726012-1 R111I

(A=E/#E20354) (C=E/#E20354)
LABEL128296-0735013 11
LABEL,WARNING128377-0735013-1 R111I

(A=E/#E20354) (C=E/#E20354)
LABEL, CW. TANK123682-0785114 111
LABEL177088-0243015 11

LABEL,LOOSE PARTS128296-0719016 111
LABEL,DANGER128296-0740027 222
LABEL,DANGER128296-0742028 111

LABEL,DANGER128296-0745029 111
LABEL,DANGER128296-07460210 111
LABEL, BSO2129270-07510111 W11I

(A=FROM 1ST) (C=FROM 1ST)
LABEL, BSO2129270-07560111-1 R111I

(A=E/#E20354) (C=E/#E20354)

LABEL196630-12980112 W111I

(A=FROM 1ST) (C=FROM 1ST)

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.7.CYLINDER HEAD
Y00R4661

Remarks
(1)REPAIR PART.

Y00R4661 7.CYLINDER HEAD

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

HEAD ASSY, CYLINDER729202-1171011 11
HEAD ASSY, CYLINDER729270-1171011A 1

1GUIDE, VALVE120130-1186035 333

1GUIDE, VALVE129150-1181037 333
PLUG 1/423876-02000039 222

PLUG PT3/8,SCREW23876-030000310 333
STUD M 6X 20 PLATED26216-060202311 66
PLUG 2227241-220000312 333

PLUG 4027241-400000313 222
SEAT, VALVE (SUC129470-11080314 33
INSERT,INTAKE129270-11080314A 3

SEAT, VALVE (EXH129470-11090315 333
VALVE, INTAKE129100-11100216 33
VALVE INTAKE129270-11100216A 3

SPRING, VALVE129795-11120217 666
VALVE, EXHAUST129100-11110218 333
RETAINER, SPRING129795-11180219 666

COTTER  827310-080001220 666
SEAL, VALVE STEM121400-11340221 333
SEAL, VALVE STEM124460-11340222 333

CAP, VALVE129150-11370223 666
SPRING PIN 6X1222351-060012224 222
NUT M 626366-060002225 66

SHAFT ASSY, ROCKER129155-11241126 11
SHAFT ASSY129270-11240126A 1
SUPPORT, ROCKER ARM129155-11260227 22

SUPPORT (A)129270-11260227A 2
SUPPORT, ROCKER ARM129155-11270228 22
SUPPORT (B)129270-11270228A 2

SPRING129150-11280229 333
SHAFT, ROCKER ARM129150-11290230 111
ARM ASSY, ROCKER729402-11650233 666

SCREW, VALVE129150-11230334 666
NUT M8XP1.0129150-11750336 666
STUD M 8X 18 PLATED26226-080182237 33

STUD119802-11280237-1 R33I

(A=*2002.01) (C=*2002.01)
BOLT 8X18129270-11290237A 3

PROTECTER, NOZZLE119625-11871138 33
PROTECTOR, NOZZLE119625-11870138-1 N333I

(A=E/#E20456) (C=E/#E20456)

SEAT, NOZZLE119625-11880139 333
RETAINER119625-11900140 33
BOLT M 8X 25 PLATED26106-080252141 222

BOLT M 8X 50 PLATED26106-080502142 666
LIFTER, ENGINE129900-07900143 22
LIFTER, ENGINE129171-07901143-1 R222I

(A=E/#E20217) (C=E/#E20217)
BOLT M 8X 16 PLATED26106-080162144 444
LIFTER, ENGINE129470-07230145 111

BOLT M 8X 16 PLATED26106-080162146 222
BOLT M 8X 3526450-080352147 3
WASHER120270-54410148 3

RETAINER, VALVE129270-11900149 3

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.8.BONNET
Y00R4661 Y00R4661 8.BONNET

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BONNET ASSY129100-1135011 11
BONNET ASSY129100-1135111-1 N11I

(A=*1999.11) (C=*1999.11)
BONNET ASSY729132-1152111-2 R11I

(A=*1999.11) (C=*1999.11)

COVER,FILLER124160-0175122 11
COVER, BREATHER129150-0302023 11
BAFFLE, BREATHER129150-0307024 11

PLATE, SHELTER129150-0308025 11
GASKET, BONNET129150-1131027 11
O-RING 1A P-32.024311-00032028 11

O-RING 1A S-50.024341-00050029 11
BOLT M 8X 16 PLATED26106-080162210 22
KNOB124160-11360111 33

O-RING 1A P 12.024311-000120112 33
PIPE, BREATHER129190-03090113 111
CLAMP 16129301-03660114 111

CLAMP 24129410-03990115 111
CLAMP 140121750-59890116 111
BONNET ASSY129270-11350117 1

COVER,FILLER124160-01751218 1
O-RING 1A P-32.024311-000320219 1
BAFFLE, BREATHER129150-03070220 1

PLATE, SHELTER129150-03080221 1
GASKET,COVER129270-11310223 1
COVER, BREATHER129150-03020224 1

O-RING 1A S-50.024341-000500225 1
BOLT M 8X 16 PLATED26106-080162226 2
KNOB124160-11360127 3

O-RING 1A P 12.024311-000120128 3

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.9.SUCTION MANIFOLD
Y00R4661

Remarks
(1)EARTH FLOAT TYPE

Y00R4661 9.SUCTION MANIFOLD

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

MANIFOLD129170-1210011 111
GASKET, (NON-ASB.)129150-1211112 111

BOLT M 8X 25 PLATED26106-08025213 333
BOLT M 8X 35 PLATED26106-08035214 111
JOINT ASSY129470-1221015 11

PLUG PT1/8,SCREW23876-01000027 11
SILENCER, INTAKE129570-1230018 11
CLAMP 5423000-05400019 11

JOINT129270-12200110 1
SILENCER, AIR INTAKE129270-12300111 1
CLAMP 7023000-070000112 1

HEATER, AIR129100-77500113 111
GASKET, AIR HEATER129100-77510114 111
GASKET, (NON-ASB.)129470-77590115 111

BOLT M 8X 40 PLATED26106-080402116 444

1AIR HEATER129400-77501117 111

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.10.MIXING ELBOW
Y00R4661 Y00R4661 10.MIXING ELBOW

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

MIXING ELBOW129670-1356011 111
GASKET129472-1809012 111

NUT M 826703-08000213 444
BEND, EXH.129170-1300014 111
INSULATOR129170-1302026 111

ELBOW, MIXING129198-1350017 111
PLUG 2527233-25000029 111
JOINT104214-13580110 111

PIPE129190-49130111 111
JOINT, PIPE123325-49421112 111
CLAMP 3523000-035000113 222

HOSE CLIP 38129670-49500113-1 R222I

(A=*2000.11) (B=E/#A01888) (C=*2000.11)
NUT M 826703-080002114 444

ELBOW, WATER MIXING129470-13541115 111
PIPE, COOLING WATER129470-49050116 111
JOINT, PIPE123325-49421117 111

PLUG PT3/4129472-13560118 111
NUT M 826703-080002119 444

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.11.CAMSHAFT
Y00R4661 Y00R4661 11.CAMSHAFT

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

TAPPET129150-1420011 666
ROD, PUSH129150-1440012 666

CAMSHAFT ASSY129129-1458013 11
CAMSHAFT ASSY129270-1400013A 1
METAL,THRUST(CAM129150-0245024 111

GEAR, CAMSHAFT129150-1410126 111
KEY  7X 1422512-07014027 111
BOLT M 8X 14 PLATED26106-08014218 222

SHAFT, IDLE GEAR129100-2506119 111
GEAR W/BUSH129150-25101110 111
BUSH, IDLE GEAR129150-25920213 111

BOLT M 8X 45 PLATED26106-080452114 222

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.12.CRANKSHAFT & FLYWHEEL
Y00R4661

Remarks
(1)OPTIONAL,PTO
(2)A 3JH3E(EPA) IS AN OPTIONAL.

Y00R4661 12.CRANKSHAFT & FLYWHEEL

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

CRANKSHAFT ASSY129001-2100011 111
PARALLEL PIN 8X16129100-0158022 111

GEAR, CRANKSHAFT129150-2120024 111
KEY  7X 1422512-07014025 111
BOLT, FLYWHEEL121111-2150117 666

FLYWHEEL ASSY129270-2159018 11
FLYWHEEL ASSY129270-2159118A 1
GEAR, RING119865-21600210 111

V-PULLEY129171-21650111 111
WASHER129795-21661112 111
BOLT, V-PULLEY121850-21680113 111

KEY  7X 1622512-070160114 111

1PULLY129170-21650115 111
DISC, DAMPER177070-03520116 11

BOLT M 8X 16 PLATED26106-080162117 66

2DISK, (NON-ASB.)177099-03500118 11
2BOLT M 8X 1426013-080142119 66

FAN177073-03191120 11
FAN (FLYWHEEL129670-81850120-1 R11I

(A=*1999.08) (B=E/#A00447)

SPRING WASHER  822217-080000121 66
BOLT M 8X 16 PLATED26106-080162122 66

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.13.PISTON & CONNECTING ROD
Y00R4661

Remarks
(1)REPAIR PART
(2)OVER SIZE(O.S=0.25)PART.
(3)UNDER SIZE(U.S=0.25)PART.

Y00R4661 13.PISTON & CONNECTING ROD

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PISTON CMP129670-2200011 33
RING SET, PISTON129002-2251023 33

PISTON W/RINGS129270-2200017 3
PISTON W/RINGS129290-2200017-1 R3I

(B=E/#A01802)

RING SET, PISTON129002-2251029 3
RING SET, PISTON129690-2251029-1 R3I

(B=E/#A01802)

PIN,PISTON129202-22300113 333
CIRCLIP   2622252-000260114 666
ROD ASSY, CONNECTING729402-23100115 333

1BUSH, PISTON PIN129100-23910218 333
BOLT, CONNECTING ROD121550-23200219 666
BEARING, CRANKPIN129150-23600220 333

2PISTON O.S 0.25129670-22090122 33

2RING SET O.S=0.25129002-22950224 33
2PISTON CMP(OS 0.25129270-22090128 3
2RING SET O.S=0.25129002-22950230 3

3METAL.PIN US=0.25129150-23610134 333

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.14.LUB.OIL SYSTEM
Y00R4661 Y00R4661 14.LUB.OIL SYSTEM

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PUMP LUB.OIL ASSY129670-3200011 111
GASKET, L.O. PUMP129150-32020114 111

BOLT M 6X 2526450-060252115 111
GASKET, (NON-ASB.)129150-35041116 111
PIPE ASSY, OIL INLET129150-35091117 111

BOLT M 8X 35 PLATED26106-080352121 222
OIL COOLER ASSY129270-33000122 111
DRAIN COCK CMP129270-33050223 111

SPRING PIN129120-33040224 222
O-RING 1A P-16.024311-000160125 111
BOLT M 8X 25 PLATED26106-080252126 333

BRACKET ASSY COOLER129120-35001127 111
GASKET 10, ROUND23414-100000229 111
PLUG 1023881-100002230 111

GASKET 80129120-35110131 111
GASKET, (NON-ASB.)129120-35121132 111
FILTER, LUB. OIL119305-35150133 111

STUD, LUB.OIL FILTER129407-35300134 111
NUT129150-35350135 111
PUMP, OIL SUMP124413-39100136 111

PIPE43720-001220137 111

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.15.LUB.OIL PIPE
Y00R4661 Y00R4661 15.LUB.OIL PIPE

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BOLT 10, PIPE JOINT124160-3914011 111
RETAINER, PIPE124450-3924012 111

PIPE ASSY, LUB. OIL129150-3945013 111
BOLT 8, PIPE JOINT124550-5982017 111
SEAL WASHER  8S22190-08000218 222

GASKET 10, ROUND23414-10000019 222

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.



Fig.16.COOLING SEA WATER PUMP
Y00R4661 Y00R4661 16.COOLING SEA WATER PUMP

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PUMP,SEA WATER129670-4250011 111
PUMP ASSY, C. WATER129670-4250111-1 R111

(A=*1999.10) (B=E/#A00583) (C=*1999.10)
PUMP ASSY, C. WATER129670-4251011-2 N111

(A=*2000.02) (B=E/#A00948) (C=*2000.02)

IMPELLER129670-4253023 111
SHAFTX014653124 111
PLATE129670-4254025 111

COVER129670-4252026 111
WASHERX014568027 Z111

(A=*2000.02) (B=E/#A00948) (C=*2000.02)

BOLTX050455028 444
SCREW119175-4262028-1 R444

(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)

O-RINGX050659029 111
BEARINGX0508129210 222
SEAL, MECHANICALX0520115211 Z111

(A=*2000.02) (B=E/#A00948) (C=*2000.02)
V-RINGX0519503212 111
LOCKNUTX0505526213 111

LIP SEALX0529105214 111
LIP SEALX0529530215 111
CIRCLIPX053421216 111

KEY129670-42580217 111
CONNECTIONX01357681218 111
CIRCLIPX0534130219 111

CIRCLIPX0534105220 Z111

(A=*2000.02) (B=E/#A00948) (C=*2000.02)
WASHAER129670-42550221 W111

(A=*2000.02) (B=E/#A00948) (C=*2000.02)
MECHANICAL SHEEL129670-42560222 W111

(A=*2000.02) (B=E/#A00948) (C=*2000.02)

CIRCLIP129670-42570223 W111

(A=*2000.02) (B=E/#A00948) (C=*2000.02)
GEAR129670-42700124 111

GASKET, (NON ASB.)129150-01881125 111
BOLT M 8X 16 PLATED26106-080162126 333
NUT26306-080002127 111

COVER, HO-P124240-01871128 111
BOLT M 8X 16 PLATED26106-080162129 333
NUT26306-080002130 111
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Fig.17.COOLING FRESH WATER PUMP
Y00R4661 Y00R4661 17.COOLING FRESH WATER PUMP

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PUMP ASSY, C.F.WATER129470-4200111 111
PUMP ASSY, C.F.WATER129470-4200211-1 R111I

(A=*2001.11) (B=E/#A02855) (C=*2001.11)
O-RING129150-4232022 111
O-RING129054-4232022-1 N111I

(A=*2001.11) (B=E/#A02855) (C=*2001.11)
GASKET129470-4205023 111I
GASKET129052-4205023-1 R111I

(A=*2001.11) (B=E/#A02855) (C=*2001.11)
GASKET129470-4231024 111I
GASKET, OUTER129052-4231024-1 R111I

(A=*2001.11) (B=E/#A02855) (C=*2001.11)
PLUG NPT 3/8124085-1169025 333
PLUG PT3/8,STEEL23875-03000025-1 S333I

(A=*2001.11) (B=E/#A02855) (C=*2001.11)
PIPE, C. W. PUMP129150-4230026 111
V-BELT171087-4228017 111

V-BELT A:45 INCH25132-00450017-1 S1I

(B=E/#A02416)
JOINT,CFW-P129270-4941018 111

PLUG PT3/8,SCREW23876-03000019 111
BOLT M 6X 10 PLATED26106-060102110 444
BOLT M 8X 55 PLATED26106-080552111 222

BOLT M 8X 55 PLATED26106-080552112 111
BOLT M 8X 55 PLATED26106-080552113 111
COVER, THERMOSTAT129470-49540114 111

GASKET, (NON-ASB.)129795-49551115 111
THERMOSTAT129470-49801116 111
GASKET, (NON-ASB.)129470-49810117 111

BOLT M 8X 25 PLATED26106-080252118 111
BOLT M 8X 35 PLATED26106-080352119 111
GASKET, C.W. PUMP129150-42020120 111

V-PULLEY(D=120)129550-42350121 111
WASHER129156-44760122 111
SPRING WASHER  822217-080000123 111
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Fig.18.COOLING FRESH WATER COOLER
Y00R4661 Y00R4661 18.COOLING FRESH WATER COOLER

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

GASKET, EXH.MANIFOLD129150-1311011 111
STUD128170-1360012 444

HEAT EXCHANGER ASSY129270-4490013 111
EXCHAGER ASSY CFW129170-4490013-1 S1I

(B=E/#A02416)

BODY CMP,HEAT EXCHAN129270-4400024 111
COOLER, FRESH WATER129170-4400024-1 S1I

(B=E/#A02416)

PLUG 2827241-28000036 666
PLUG 2827241-28000036-1 K7I

(B=E/#A02416)

COCK 1/4120130-4935036A 1
COCK ASSY 1/4119620-4929036A-1 N1

(B=E/#A00247)

PLUG 4027241-40000036D W1I

(B=E/#A02416)
JOINT, PIPE124160-4948036E 2

GASKET 17, ROUND23414-17000036F 1
PLUG G3/8,HEX.23894-03000236G 1
CORE ASSY,CFW COOLER129270-4440027 111

CORE ASSY129170-4411027-1 S1I

(B=E/#A02416)
SEALING129270-4449038 W111

(A=FROM 1ST) (B=FROM 1ST) (C=FROM 1ST)
COVER B,CFW COOLER129670-4442029 111
COVER (B)129470-4445029-1 S1I

(B=E/#A02416)
FILLER CMP129670-44600210 111
FILLER ASSY129171-44600210-1 R111I

(A=*2001.01) (B=E/#A02014) (C=*2001.01)
CAP, RADIATOR129107-44590311 W111I

(A=*2001.01) (B=E/#A02014) (C=*2001.01)

COCK 1/4120130-49350212 22
COCK ASSY 1/4119620-49290212-1 N22I

(A=*1999.04) (C=*1999.04)

COVER A,CFW COOLER129670-44410214 111
COVER (A)129470-44440214-1 S1I

(B=E/#A02416)

GASKET120445-44640215 111
JOINT, PIPE124160-49480216 11
JOINT129171-49480217 11

ELBOW PT 3/4129270-49480217-1 R111I

(A=E/#E20462) (C=E/#E20462)
ELBOW PT 3/4129270-49480217-2 Z1I

(B=E/#A02416)
PIPE 12X 30023061-120300218 111
CLAMP 13,HOSE23080-013000219 111

GASKET 17, ROUND23414-170000220 11
PLUG G3/8,HEX.23894-030002221 11
O-RING 1A G-80.024321-000800222 222

O-RING 1A G-75.024321-000750222-1 S2I

(B=E/#A02416)
BOLT M 8X 16 PLATED26106-080162223 444

BOLT M 8X 25 PLATED26106-080252224 444

++ CONTINUE ++
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Fig.18.COOLING FRESH WATER COOLER
Y00R4661 Y00R4661 18.COOLING FRESH WATER COOLER

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BOLT M 8X100 PLATED26106-081002125 444
STUD M 8X100 PLATED26216-081002126 222

NUT26306-080002127 222
TANK ASSY, RESERVE128397-44500128 111
BRACKET, SUB-TANK128397-44510129 111

PIPE, C. WATER124790-44560130 111
LABEL129670-44570131 111
CLAMP 1323010-013000132 222
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Fig.19.COOLING SEA WATER PIPE
Y00R4661 Y00R4661 19.COOLING SEA WATER PIPE

(F)=
(E)=
(D)=

(C)=3JH3CE
(B)=3JH3E(EPA)
(A)=3JH3E

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

COCK PT1/8128695-4409011 111
COCK R1/8 ASSY129670-4929011-1 N111I

(A=*1999.07) (B=E/#A00409) (C=*1999.07)
PIPE, C. SEA WATER129170-4901012 111
PIPE A,COOLING WATER129670-4901013 111

PIPE,CSW(A)129670-4911013-1 R111I

(A=*2000.10) (B=E/#A01802) (C=*2000.10)
PIPE129475-4902014 111

PIPE,CSW129270-4904014-1 R111I

(A=*2000.10) (B=E/#A01802) (C=*2000.10)
RETAINER124460-7768015 111

CLAMP 3523000-03500016 444
HOSE CLIP 38129670-4950016-1 R444I

(A=*2000.11) (B=E/#A01888) (C=*2000.11)

PIPE  7X 30023061-07030017 111
BOLT M 8X 16 PLATED26106-08016218 111
PIPE129475-4904019 111

PIPE,CSW(D)129670-4915019-1 R111I

(A=*2000.10) (B=E/#A01802) (C=*2000.10)
CLAMP 3523000-035000110 222

HOSE CLIP 38129670-49500110-1 R222I

(A=*2000.11) (B=E/#A01888) (C=*2000.11)
PIPE129474-49010111 11

PIPE, COOLING WATER129170-49060112 11
JOINT129490-49070113 11
CLAMP 3523000-035000114 44

HOSE CLIP 38129670-49500114-1 R44I

(B=E/#A01888) (C=*2000.11)
JOINT129490-49070115 111

JOINT, RUBBER129171-49900116 111
CLAMP 3523000-035000117 222
HOSE CLIP 38129670-49500117-1 R222I

(A=*2000.11) (B=E/#A01888) (C=*2000.11)
JOINT43530-500570118 111
COCK ASSY, SEA WATER43662-025030119 111
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